
 

 

 
 

 
 

 IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Prepared by: 
Wastewater Engineering Section 

Water Quality Bureau 
Environmental Services Division 

Iowa Department of Natural Resources 
Month, 2024 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

2 

TABLE OF CONTENTS 

TABLE OF CONTENTS 2 
DEFINITIONS AND ABBREVIATIONS 6 
CHAPTER 1: PROJECT SUBMITTALS 8 

1.1 GENERAL 8 
1.2 EXEMPTIONS FROM A PERMIT 8 
1.3 ENGINEERING SERVICES 9 
1.4 CONSTRUCTION PERMIT APPLICATION 9 
1.5 ENGINEERING REPORTS AND FACILITIES PLANS 10 
1.6 CONSTRUCTION PLANS 16 
1.7 CONSTRUCTION SPECIFICATIONS 18 
[...]
operation. Capacity shall be provided to treat PHWW flow with one unit out of service. 
2. Cleaning - A continuous cleaning device such as jets or wiper blades shall be incorporated in the design 

of moving or rotating fine screens, with provisions for automatic conveyance of the material removed 
from the screen to the sludge treatment processes. 

3. Preceding Units - Continuously operated fine screens shall be preceded by a bar screen, by grit removal 
facilities and by facilities for the removal of floatable oils and greases. Comminuting devices are not 
necessary ahead of fine screens. 

  
5.3 COMMINUTORS/GRINDERS 

5.3.1 Location 
Provisions for location shall be in accordance with those for screening devices in Section 5.2.1. 

5.3.2 Design Considerations 
5.3.2.1 Location - Comminutors or grinders should be located downstream of any grit removal equipment. 
5.3.2.2 Size - Comminutor or grinder capacity shall be adequate to handle PHWW flow. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

58 

5.3.2.3 Installation 
1. A screened by pass channel shall be provided with capacity to handle the PHWW flow. The use of the 

bypass channel should be automatic at depths of flow exceeding the design capacity of the comminutor 
or grinder. 

2. Bypass channels will not be required where two comminutors or grinders are installed. Each 
comminutor or grinder shall be capable of handling the PHWW flow. 

3. Channels shall be provided with the necessary gates to isolate flow from any unit, and provisions shall 
be made to facilitate dewatering each unit. 

5.3.2.4 Downstream Clogging - Provisions shall be made to minimize the problem of downstream clogging 
caused by formation of rag ropes if comminutors or grinders are proposed for plants with digesters or jet 
type aerators for activated sludge. 

5.3.2.5 Servicing - Provisions shall be made to facilitate servicing units in place or removing units from their 
location for servicing. 

5.3.2.6 Electrical - Electrical equipment, fixtures and controls (including ventilators and heaters) in comminutor 
or grinder chambers where hazardous gasses may accumulate shall meet the requirements of the NFPA 820 
for Class 1, Division 1, Group D locations. Explosion proof gas detectors shall be provided for such areas. 
Motors in areas not governed by this requirement may need protection against accidental submergence. 
Control switches or a disconnecting device shall be located in view of the comminutor or grinder. 

  
5.4 GRIT REMOVAL FACILITIES 

5.4.1 When Required 
Grit removal facilities shall be provided for all wastewater treatment facilities serving systems with combined 
sewers or systems receiving substantial quantities of grit. Grit removal facilities shall also be provided ahead of 
continuously operated fine screens. 

5.4.2 Location 
5.4.2.1 General - Grit removal facilities should be located ahead of pumps and comminuting devices. Coarse bar 

racks should be placed ahead of grit removal facilities. 
5.4.2.2 Housed Facilities 

1. Ventilation - Uncontaminated air shall be introduced continuously at a rate of 12 air changes per hour, 
or intermittently at a rate of 30 air changes per hour. Intermittently operated ventilating equipment 
shall be interconnected with the lighting system. Odor control facilities may also be warranted. 

2. Access - Adequate stairway access to above- or below-grade facilities shall be provided. 
3. Electrical - All electrical equipment, fixtures and controls (including ventilators and heaters) in enclosed 

grit removal areas where hazardous gasses may accumulate shall meet the requirements of the NFPA 
820 for Class 1, Division 1, Group D locations. Explosion proof gas detectors shall be provided for such 
areas. 

5.4.2.3 Outside Facilities - Grit removal facilities located outside shall be protected from freezing. 
5.4.3 Type and Number of Units 

Plants treating wastes from combined sewers and plants utilizing fine screens shall have at least two 
mechanically cleaned grit removal units, with provisions for bypassing. Adequate capacity for the MWW flow 
shall be provided with the largest unit out of service. A single manually cleaned or mechanically cleaned grit 
chamber with bypass is acceptable for small sewage treatment plants serving separate sanitary sewer systems. 
Minimum facilities for larger plants serving separate sanitary sewers should be at least one mechanically cleaned 
unit with a bypass. Facilities other than channel-type are acceptable if provided with adequate and flexible 
controls for agitation and/or air supply devices and with grit collection and removal equipment. 

5.4.4 Design Factors 
5.4.4.1 General - Design of grit chambers shall be based on the size and specific gravity of the grit particle to be 

removed. If this information is not obtained from actual field measurements, then the design shall assume 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

59 

removal of all particles retained on a 65 mesh sieve (0.21 mm opening) and having a minimum specific 
gravity of 2.65. 

5.4.4.2 Channel-type Chambers 
1. Positive hydraulic control shall be provided through the use of a parabolic cross-section controlled by a 

downstream Parshall flume or a rectangular cross-section controlled by a downstream proportional weir 
to maintain a channel velocity of one fps through the expected flow range. 

2. The length of the channel shall be sufficient for the grit to reach the bottom plus a safety factor of two 
times the maximum depth for entrance and exit disturbances. 

5.4.4.3 Aerated Grit Chambers 
1. Air rates should be adjustable in the range of three to eight ft3/minute/foot of tank length. 
2. The detention time at the MWW flow rate should be in the range of three to five minutes. 
3. Inlets and outlets shall be designed to prevent short circuiting. The inlet to the chamber should 

introduce the wastewater directly into the circulation pattern caused by the air diffusion. The outlet 
should be at a right angle to the inlet, and consideration should be given to installing a baffle near the 
outlet. 

4. The grit chamber shall be designed to avoid producing dead spaces. 
5.4.4.4 Detritus Style Grit Chambers 

1. Hydraulics shall be controlled by adjustable deflectors that insure a relatively uniform velocity across the 
entire tank. 

2. Consideration shall be given to the size particle to be removed by settling and to the MWW flow rate. 
The depth of flow shall be such that the flow is non-turbulent, with an additional allowance of depth to 
allow for the raking mechanisms. 

5.4.4.5 Grit Washing - The need for grit washing shall be determined by the method of final grit disposal. 
5.4.4.6 Drains - Provision shall be made for isolating and dewatering each unit. Drainage from grit washing 

facilities carrying organic solids washed from the grit shall be added to the plant flow downstream of the grit 
removal facilities. 

5.4.4.7 Water - An adequate supply of water under pressure shall be provided for cleanup. 
5.4.4.8 Grit Handling - Grit removal facilities located in deep pits shall be provided with mechanical equipment 

for hoisting or transporting grit to ground level. Impervious, nonslip, working surfaces with adequate 
drainage shall be provided for grit handling areas. Grit transporting facilities shall be provided with 
protection against freezing and loss of material. 

 
  



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

60 

CHAPTER 6: SETTLING  
 
6.1 APPLICABILITY AND SCOPE 
This chapter is applicable to construction, installation or modification of any disposal system required to obtain a 
construction permit from the department under Iowa Code section 455B.183 and rule 567—64.1(455B). 
 
6.2 GENERAL CONSIDERATIONS 

6.2.1 Number of Units 
Multiple units capable of independent operation are desirable and shall be provided in all plants except those 
specified in Section 4.5 of the IWFDS. 

6.2.2 Flow Distribution 
Flow splitting devices and control appurtenances (i.e., valves, gates, splitter boxes, etc.) shall be provided to 
permit proper proportioning of flow to each unit in accordance with Subsection 4.4.9.3 of the IWFDS. 

 
6.3 DESIGN CONSIDERATIONS 

6.3.1 Dimensions 
The sidewater depth for primary settling tanks shall not be less than seven feet. Settling tanks following the 
activated sludge process shall have side water depths of at least 12 feet to provide an adequate separation zone 
between the sludge blanket and the overflow weirs. Settling tanks following the activated sludge process may 
have 10-foot side water depths provided that less than 340 lbs/day of BOD is treated and provided the clarifier is 
followed by a five-day pond. Intermediate settling tanks following first stage fixed film reactors shall have side 
water depths of at least seven feet. Final settling tanks following fixed film reactors shall have side water depth 
of at least 10 feet. 

6.3.2 Surface Overflow Rates  
6.3.2.1 General 

1. Settling rates stated in this section are based on typical clarifier designs for domestic wastewaters 
without additions of chemical settling aids. If chemical coagulants are added to aid settling, overflow 
rates may be increased based on pilot studies or similar facilities already in operation. 

2. The flows used in the following sections are designated by the abbreviations used in Subsection 4.4.5.2 
of the IWFDS for municipal treatment plants. The corresponding flow designations for AWW and PHWW 
flows for industrial wastewater treatment facilities would be the average rated flows and the peak hour 
flows. 

6.3.2.2 Primary Settling Tanks 
1. Surface overflow rates for primary tanks should not exceed 1,000 gpd/ft2 at AWW flows or 1,500 gpd/ft2 

for PHWW flows. Clarifier sizing shall be calculated for both flow conditions and the larger surface area 
determined should be used. At these rates, primary settling of normal domestic sewage can be expected 
to remove 30-35% of the influent BOD. The overflow rates may be increased, but lower removal rates 
shall be assumed unless adequate chemical addition is provided. 

2. Anticipated BOD removal for sewage containing appreciable quantities of industrial wastes should be 
determined by laboratory tests, actual settling data, and consideration of the quantity and character of 
the wastes. 

6.3.2.3 Intermediate Settling Tanks 
1. Surface settling rates for intermediate settling tanks following the carbonaceous stage of a separate 

stage nitrification activated sludge process shall not exceed 900 gpd/ft2 at AWW flows or 1,200 gpd/ft2 
for PHWW flows. Higher surface settling rates may be permitted if such rates are shown to have no 
adverse effects on subsequent treatment units. 

2. Surface Settling rates for intermediate settling tanks following other treatment units shall not exceed 
1,500 gpd/ft2 based on PHWW flows. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

61 

6.3.2.4 Final Settling Tanks 
1. Final Settling Tanks - Fixed Film Biological Reactors 

a. Surface overflow rates for settling tanks following trickling filters or rotating biological contactors 
treating domestic wastewater shall not exceed 1,200 gpd/ft2 for PHWW flows. 

b. The allowable surface overflow rates may be increased if chemical addition is provided. This 
determination shall be based on data from pilot studies, similar systems already in operation, or the 
literature. 

2. Final Settling Tanks - Activated Sludge 
a. To perform properly while producing a concentrated return flow, activated sludge settling tanks 

must be designed to meet thickening and solid separation requirements. Since the rate of 
recirculation of return sludge from the final settling tanks to the aeration or reaeration tanks is quite 
high in activated sludge processes, surface overflow rates shall below enough to minimize problems 
with high solids loadings, density currents, inlet hydraulic turbulence, and occasional poor sludge 
settleability. The surface settling rates of final settling tanks following the activated sludge processes 
shall be based on PHWW flow. The hydraulic loadings for facilities treating domestic wastewater 
shall not exceed the following: 

 

Process Type Hydraulic Loading at PHWW Flow, gpd/ft2 

All (except as listed below) 1,200 

Contact Stabilization 1,200 

Extended Aeration 1,000 

Separate Nitrification 800 

High-Purity Oxygen with Primary Settling 1,200 

 
b. The final settling tank solids loading for all activated sludge processes shall not exceed 30 lbs/day/ft2 

of solids at AWW flow or 50 lbs/day/ft2 of solids at PHWW flow. Settling tank sizing shall be 
calculated for both flows and both solids loading conditions and shall use the largest surface area 
determined. 

c. The allowable surface overflow rates may be increased if chemical addition is provided. This 
determination shall be based on data from pilot studies, similar systems already in operation, or 
literature data. 

3. Final Settling Tanks - Industrial Waste 
For industrial waste treatment facilities and domestic waste treatment facilities with significant 
industrial contributions, surface overflow rates shall be based on pilot studies, data from similar systems 
already in operation, or literature data. The surface overflow rates shall not exceed those allowed in 
Subsections 6.3.2.4.1 and 6.3.2.4.2. 

6.3.3 Inlet Structures 
6.3.3.1 When the department has actual operating experience with two similar facilities it may require lower 

settling rates or additional solids removal capability. 
6.3.3.2 Inlet structures shall be designed to dissipate the inlet velocity, to distribute the flow equally both 

horizontally and vertically, and to prevent short circuiting. Channels shall be designed to maintain a velocity 
of at least one fps at one-half the AWW flow. Corner pockets and dead ends shall not be allowed and corner 
fillets or channeling shall be used where necessary. Provisions shall be made for elimination or removal of 
floating materials in the inlet structures. 

6.3.4 Weirs 
6.3.4.1 General - Overflow weirs shall be readily adjustable for leveling. The range of adjustment shall consider 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

62 

uneven settling over the life of the structure. Overflow weirs shall be serrated with V-Notches or similar 
notches. 

6.3.4.2 Location - Overflow weirs shall be located to optimize actual hydraulic detention time, and minimize 
short circuiting. Peripheral weirs should be placed at least one foot away from the clarifier wall or baffles 
should be provided to minimize wall effects. Interior weirs are permissible if accompanied with effective 
means of scum removal. 

6.3.4.3 Design Rates - Weir loadings shall not exceed 10,000 gpd/lineal foot for plants designed for AWW flows 
of 1.0 mgd or less. Higher weir loadings may be used for plants designed for larger AWW flows, but should 
not exceed 15,000 gpd/lineal foot. If pumping to the settling tanks is required, weir loading should be 
related to pump delivery rates to avoid short circuiting. Pumping should not be intermittent, but as nearly 
continuous as possible, and pumping into a final clarifier should be avoided. 

6.3.4.4 Weir Troughs - Weir troughs shall be designed to prevent submergence at PHWW flow with the largest 
tank out of service, and to maintain a velocity of at least one fps at ½ the AWW flow. 

6.3.4.5 Unit Dewatering and Bypassing - Unit dewatering features shall conform to Subsection 4.4.8.2 of the 
IWFDS. Unit bypass design shall also provide for proportional redistribution of the plant flow to the 
remaining units. 

6.3.4.6 Freeboard - Walls of settling tanks shall extend at least six inches above the surrounding ground surface 
and shall provide not less than 12 inches freeboard. Additional freeboard or the use of wind screens is 
[...]
movement and wear, including windows, ventilation ports, doors, and/or base flanges where attached 
to walls or foundations. All hardware for windows, ports, doors, and base flanges shall be of corrosion 
resistant metal; plastic is not acceptable. 

8A.6.5.2 Recirculation - The piping system shall be designed for recirculation as required to achieve the design 
removal efficiency and maintain adequate surface wetting rates. The recirculation rate shall be variable and 
subject to plant operator control. 

8A.6.5.3 Recirculation Measurement - Facilities shall be provided to permit measurement of the recirculation 
rate. 

8A.6.6 Rotary Distributor Seals 
Mercury seals are not permitted. 

8A.6.7 Unit Sizing 
Required volumes of filter media should be no less than those given in Subsection 8A.6.1.1, Table 1. The unit 
sizing shall be verified by utilizing an applicable equation from the literature (such as ASCE Manual of Practice 
No. 36, standard engineering texts, or research literature). 

8A.6.8 Activated Filters 
Typical values for organic loadings to the filter should range from 100 - 350 lbs BOD/1,000 ft3 of filter media 
(4,300 - 15,000 lbs BOD/acre foot/day). The hydraulic wetting rate should range from 1.0 - 5.5 gpm/ft2. Criteria 
for media should be in accordance with Subsection 8A.6.1.1, Table 1 and Subsection 8A.6.3.1. The aeration basin 
size and oxygen requirements should be estimated in accordance with Chapter 8B of the IWFDS. Calculations of 
mixed liquor suspended solids should consider the influent suspended solids and the solids sloughing from the 
filter in addition to the growth of activated sludge due to BOD removal. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

74 

 
8A.7 ROTATING BIOLOGICAL CONTACTORS 

8A.7.1 Surface Area 
8A.7.1.1 Standard Density - Standard density media is defined as media with a surface area of 100,000 - 128,250 

ft2 for a typical modular unit. A typical modular RBC unit has a maximum shaft length of approximately 27 
feet, with 25 feet occupied by media. Maximum media diameter is 12 feet. 

8A.7.1.2 High Density - High density media is defined as media with a surface area of 138,000 - 180,000 ft2 for a 
typical modular unit. If typical modular units with surface areas between 128,250 and 138,000 ft2 become 
available, a determination will be made on a case-by-case basis on whether they are to be classified as 
standard density or high density media. 

8A.7.2 Accessibility 
Access shall be provided for the repair or replacement of the media or shafts or entire RBC units. If the use of 
portable hoisting equipment for unit removal or replacement is proposed, the arrangement shall be such that 
the portable hoisting equipment can be located directly adjacent to any unit to be removed. 

8A.7.3 Enclosures 
8A.7.3.1 RBCs shall be covered to protect the biological growth from cold temperatures and to prevent excessive 

loss of heat from the wastewater. 
8A.7.3.2 If individual enclosures are used, they shall be constructed of a suitable corrosion resistant material. 

Windows or simple louvered mechanisms which can be opened in the summer and closed in the winter shall 
be installed to provide adequate ventilation. Enclosures shall be adequately insulated to minimize heat loss. 

8A.7.3.3 Nonmetallic enclosures shall be firmly reinforced with corrosion resistant metal at points of 
attachment, movement and wear, including windows, ventilation ports, doors, access hatches, and/or base 
flanges where attached to foundations. All hardware for windows, ports, doors, access hatches, and base 
flanges shall be of corrosion resistant metal; plastic will not be acceptable. 

8A.7.3.4 All enclosures shall provide for media inspection and shaft removal capabilities. If drive mechanisms 
and bearings are within the enclosures, properly sized and located access openings shall be provided for 
maintenance and repair. 

8A.7.3.5 If multiple RBCs are to be housed in a permanent structure or building, provision shall be made for 
complete removal of the roof over each unit to permit replacement of the unit, or other suitable means shall 
be provided for replacement of entire units without dismantling permanent portions of the building. The 
provisions of Section 8A.7.2 shall apply. 

8A.7.3.6 Consideration should be given to the requirements for heating and ventilation to control excess 
condensation and provide sufficient oxygen under both summer and winter conditions. Motors, control 
centers, lighting, electrical gear, and ventilation equipment should be adequately designed to withstand 
possible temperatures. 

8A.7.4 Design Considerations 
8A.7.4.1 Dewatering - Separate dewatering capabilities shall be provided for each tank, with the flow being 

returned to the plant for adequate treatment. 
8A.7.4.2 Rotation - Variable speed capability should be considered for all mechanical drive units to improve 

overall plant performance. Provisions shall be made on mechanical drive units for sustained periods of 
reverse rotation (three to four days) in order to shear excess biomass without damaging the RBC units or 
associated equipment. This shall include the provision of anchored radial support arms for the drives for 
reverse rotation. 

8A.7.4.3 Staging 
1. Each RBC facility shall include at least two parallel trains with a minimum of two stages per train. 
2. For smaller facilities, staging may be provided by installing baffles in the tank. The baffles shall be 

removable and shall be constructed to prevent solids deposition within the tank. 
3. Standard density media shall be used in the first two stages of an RBC train. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

75 

8A.7.4.4 Weight Measurement - All units shall be equipped with suitable means for measuring the total weight 
of the shaft, media, and biofilm at any time. 

8A.7.4.5 Flow Control - RBC design shall incorporate adequate flow control devices to ensure that: 
1. Flow is evenly divided among all trains in the system and flow to each train can be measured 

individually. 
2. Flow is evenly distributed to prevent short-circuiting in each tank. 
3. Solids are kept in suspension in flow splitter boxes. 

8A.7.4.6 Other Design Requirements 
1. Wastewater temperatures shall be taken into account during design, as available data indicate that 

organic removal and nitrification rates diminish at wastewater temperatures below 55 degrees F. 
2. RBCs shall be designed to maintain a positive dissolved oxygen level in all stages. 
3. Means for removing excess biofilm growth shall be provided, such as air stripping or chemical additives 

(in addition to reverse rotation on mechanical drive units). 
8A.7.4.7 Other Design Recommendations 

1. Periodic high organic loadings may require supplemental aeration in the first stage. 
2. An evaluation of flow equalization vs. additional RBC media surface area is recommended when 

consistently low ammonia nitrogen levels are required in the effluent. 
3. Consideration should be given to providing: 

a. Power factor correction for all RBC mechanical and air drive systems, 
b. High efficiency motors and drive equipment, and  
c. Sampling points at the influent and effluent end of each RBC unit. 

8A.7.5 Flexibility 
The following operational and control strategies should be considered to provide adequate flexibility in process 
control: 

● Variable rotational speeds. 
● Positively controlled alternate flow distribution systems, such as step feed. 
● Positive air flow metering and control to each shaft when air drive units are used. 
● Recirculation of secondary clarifier effluent.  

8A.7.6 Organic Load 
The maximum loading on any stage having standard density media shall not exceed 3 lbs/day/1,000 ft2 of 
soluble BOD5. Loading shall not exceed 2.0 lbs/day/1,000 ft2 of soluble BOD5 for any high density media unit. 

8A.7.7 Design for Nitrification 
Effluent concentrations of ammonia nitrogen from an RBC process designed for nitrification are affected by 
diurnal load variations. Therefore, it may be necessary to increase the design surface area proportional to the 
ammonia nitrogen diurnal peaking rates to meet effluent limitations. Alternatively, flow equalization sufficient 
to ensure process performance may be provided to meet effluent limitations. 
  



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

76 

CHAPTER 8B: ACTIVATED SLUDGE BIOLOGICAL TREATMENT  
 

8B.1 APPLICABILITY AND SCOPE 
This chapter is applicable to construction, installation or modification of any disposal system required to obtain a 
construction permit from the department under Iowa Code section 455B.183 and rule 567—64.1(455B). 
 
8B.2 PROCESS SELECTION 

8B.2.1 Applicability 
The activated sludge process and its various modifications may be used to treat wastewater amenable to 
biological treatment. 

8B.2.2 Operational Requirements 
The activated sludge process requires close attention and competent operating supervision. Facilities and 
appurtenances for routine control and testing, including suitable laboratory apparatus, shall be provided at all 
activated sludge plants. 

8B.2.3 Specific Process Selection 
The activated sludge process and its modifications may be employed to accomplish varied degrees of removal of 
suspended solids and reduction of carbonaceous and nitrogenous oxygen demand. Choice of the most 
applicable process will be influenced by the proposed plant size, type of waste to be treated, treatability of 
waste, degree and consistency of treatment required, and local factors. All designs shall provide for flexibility in 
operation. All plants over 1 MGD at AWW flow should be designed to be operable in more than one mode. 
Seasonal organic loadings and significant wet weather flow increases are factors that affect mode of operation. 

 
8B.3 PRETREATMENT 
When primary settling tanks are not used, effective removal or exclusion of grit, debris, and excessive oil or grease, and 
comminution or screening of solids shall be accomplished prior to the activated sludge process. Where primary settling 
is used, it may be desirable to discharge raw wastewater directly to the aeration tanks to facilitate plant startup and 
initial operation. 
 
8B.4 AERATION 

8B.4.1 Design Basis 
In addition to the requirements of Chapter 1 of the IWFDS, the design basis for an activated sludge process shall 
be prepared by an engineer and included in the engineering report or facilities plan or submitted under separate 
cover for review and approval. The design basis shall include a discussion of all of the following: 

● All design parameters used in sizing the activated sludge treatment facilities. 
● Mode of operation, including discussion of process flexibility. 
● Influent wastewater characteristics and flows, including the ADW, AWW, MWW, and PHWW flows. 
● Temperature range of wastewater, including estimates of temperature losses through the treatment 

plant and subsequent effect on removal efficiencies. 
● Pretreatment of the waste. 
● Effects of variable hydraulic and organic loadings applied to the aeration basins and secondary clarifiers, 

particularly variations resulting from infiltration/inflow to the system. 
● Anticipated mixed liquor suspended solids concentration to be maintained in the aeration basin. 
● Aeration time. 
● Oxygen transfer and mixing requirements at the ADW, AWW, and MWW flows. 
● Sludge recirculation and wasting (ranges and average values), including proposed method of control and 

anticipated typical operating mode. 
● Design calculations for oxygen requirements, blower or aerator capacity, aeration basin and clarifier 

sizing, clarifier solids loading, and treatment efficiency. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

77 

8B.4.2 Capacities and Permissible Loadings 
8B.4.2.1 Aeration tank size shall be determined by full scale experience, pilot plant studies, and/or rational 

calculations based on food to microorganism ratio, solids retention time, and mixed liquor suspended solids 
levels. Other factors, such as treatment plant size, diurnal load variations, and degree of treatment required 
shall also be considered. 

8B.4.2.2 Table 1 represents typical design parameters for domestic wastewater. Design parameters differing 
from those in Table 1 shall reference actual operating plants or pilot plant studies. Table 1 applies to plants 
receiving peak to average diurnal organic load ratios ranging from approximately 2:1 to 4:1. The department 
may approve organic loading rates that exceed those specified in Table 1 if flow equalization is provided to 
reduce the diurnal peak organic load. 

8B.4.2.3 The single stage of a two stage activated sludge system designed to remove ammonia shall maintain 
adequate alkalinity concentrations and a pH level between 7.2 and 8.4. Chemical feed equipment shall be 
provided if necessary. Flow equalization shall be considered where necessary to limit TKN peaks resulting 
from industrial wastes. For two stage systems, CBOD5 concentration to the second stage should be limited 
to 20 - 50 mg/L. A bypass around the first stage shall be provided to allow discharge of raw or primary 
settled wastewater to the second stage aeration tank as needed for process control. 

8B.4.2.4 Due to the dilute nature of some design load concentrations, it may be necessary to require a minimum 
hydraulic detention time to ensure that the colloidal, finely suspended, and dissolved organics are adsorbed 
by the activated sludge. The minimum hydraulic detention time shall be based on the AWW flow plus the 
return sludge flow and shall not be less than 60 minutes. 

8B.4.3 Aeration Tanks 
8B.4.3.1 Multiple Units - Multiple units shall be provided in accordance with Chapter 4 of the IWFDS. Tanks shall 

be designed so that each tank may be dewatered and operated independently. 
 

Table 1: Typical Aeration Tank Loadings and Design Parameters 

Process 
Solids 

Retention* 
Time-Days 

Maximum Aeration 
Rank Organic Loading* 

lb BOD5/100 ft3/day 

F/M Ratio*  
lb BOD5/lb 
MLVSS/day 

MLSS mg/L 

Step Aeration, Complete mix and Conventional 6-15 40 0.2-0.5 1,000-3,000 

Contract Stabilization 6-15**** 50**** 0.2-0.6**** 1,000-3,000 

Extended Aeration 20-30 15 .05-0.1 3,000-5,000 

Combined Carbon Oxidation- Nitrification 15-25 15 .08-.16 2,000-5,000 

Carbonaceous Stage of Separate Stage Nitrification 3-10 70 0.3-0.8 1,000-2,500 

Nitrification Stage of Separate Stage Nitrification 15-25 10** .05-.20*** 1,000-3,000 

*Maximum - 30 day BOD5 loading 
**lbs NH3-N/1,000 cu.ft./day 
***lbs NH3-N/lbs MLVSS/day 
****Total aeration capacity includes both contact and reaeration capacities. 

 
8B.4.3.2 Tank Geometry - Tank dimensions shall not inhibit effective mixing or utilization of air. Liquid depths 

should not be less than 10 feet or more than 30 feet. The shape of the tank and the installation of aeration 
equipment shall provide for positive control of short-circuiting through the tank. 

8B.4.3.3 Freeboard and Froth Control - All aeration tanks shall have a freeboard of not less than 18 inches. 
Suitable water spray systems or other approved means of froth and foam control shall be provided if 
excessive foaming is anticipated. Otherwise, provisions for future installation of froth or foam control should 
be considered. 



IWFDS EO10 DRAFT - V.1, 11/16/2023     IOWA WASTEWATER FACILITIES DESIGN STANDARDS 
 

78 

8B.4.3.4 Inlet and Outlet Control - Inlets and outlets for each aeration tank unit shall be suitably equipped with 
valves, gates, stop plates, weirs or other devices to permit balancing, proportioning and splitting of the flow 
to and from any unit, and to maintain reasonably constant liquid level. The hydraulic elements of the system 
shall permit the peak hydraulic load to be carried with any single aeration tank out of service. This shall be 
done in accordance with Subsection 4.4.9.3 of the IWFDS. 